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FLEM 325x11 25703114 8 202545 H 13 H
2K FHAE A5 FA B 2 H A
90 KAk 508%9.53 - 48 2025 %6 H 9 H
45 KPR Sk 508*i0 - 8 20256 9 H
60 JE K152 3k \ 1 2025 4 6 9 H
k2 s C Si Mn S Cr | Ni Nb Cu Mo Vv Ti CEQA | CrVA
SR GG A4 5T H 25703114 0.11 | 0.24 | 1.02 | 0. 0.004 | 0.26 | 0.01 0 0.01 0 0 0 0.34 0.29
SRS | Z7Y-2025-06-023 | 0.13 | 0.24 | 1.05 | 0.010 $0.005 | 0.27 | 0.012 | <0.001 | 0.014 | 0.003 | 0.006 | 0.003
ETEA JE A K= (TR
R AR o R 471 31 32 -50°
SRR 472 v’oo 47.5 80/70/59=70
Elbow BW 90° LR NPS20" SchSTD (508X9.53) ASME Rfff EN BEAL 3 ANSLiE (D BEAL 3 ANSEIE (2D BEAL 3 ANSEIME (3D
Weight: 140.23 kg ASME .9 >
) ic Units] 9I\1é
o2 B 508 | 508/510/509 | 510/509.5/508 | 508.5/509.5/510
9.53 s34 %ﬁﬁg}g
o A 10 | 10.6/10.3/10.4 | 10.5/10.3/10.7 | 10.6/11.1/10.8
Hrat R
762 | 764/764 | 760/762 | 763.5/763
i R762 jﬂz D
‘ 37.5 39 | 37 | 37
PR figf i
508*°¢ ‘LA
151.5 101/99/101 | 100/102/97 | 102/109/105
Volume: 0.224738 m?
External Surface Area: 1.910242 m? PMl/Mn l:l %BEE
RS 1.07/1.02/1.06 10.5/10.4/10.2 10.6/9.6/10.3 11/10.6/10.5
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P 5 L IR 4 B 4 E JF Be S Stuhk =[5 IX
d} INNER MONGOLIA BAOTOU STEEL UNTON CO. , LTD. }—Jffi ==0 U—E 8 4POSTCODE: 014010 Z
PR NS AR A IR A RN E A JFIE+ 5 CERTIFICATE NO. : 250429E0090
E3gxE=EEA PRODUCTOR: STEEL PIPE BRANCH OF INNER MONGOLTA BAOTOU STEEL UNION CO., LTD. QUA C TE 1455 RECORD No. : CJL/26 GC 01 08227
iT 1% fr WA B BGWF XY 2023-03 ; 12Mn *,,“1_" 3 %5" A 5 o s
CUSTOMER SPECIFICATION/MATERIAL M ; . DESTINATION
g R VA K H M B iz B b
’ ” 20250428 o HL T 5%
PURCHASER DATE OF DELIVERY COMBINED TRANSPORT
a5 T . y - oM E R
- 0P12502D053001 & T TN R "
CONTRACT NO. PRODUCT LEVEL
x5 W KR VF A E 5
’ 1604816 - 7 4 o ’
TRAINNO. Pipe Type LICENSE NO.
FA% DIMENSTON & QU TG K 3 NDT
=) Wi s =} ; 5 = . — 7:5 bl =
% | RS || | ki | N ER |0 | B | gy (AR ATS | st | B | D gl | G
( f f) ) (m) &7 ® ik | A Rt Kok I Tl PR | oxm | o | 0%
LOTNO. HEAT NO. CARD Omn]l) WmmT pi L Theoretical | Actual Ve thod | Locati PSL Tevel mm*.mt:;:m number of| (oo place of tjy;eof Cov NDT ACCEPTANCE
. 1eces eng Welght Welgh‘, etho cation (s eve Cr1 fistehes orien 1on otk et verage CRITERIA
502410728 25601148 | 425-202-0762 325.000 11.000 1 7120 Los| FT B F4 40x0.5x1.38 2 P+ | AR B GB/T 12606
P504410851 25703114 | 425-304-3521 35000 11.000 9| 103.750 8.917 w1
125-304-3502 325. 000 11.000 9o  110.180 9.499 Al
125-304-3520 325000 10 115.470 9.910
125-304-3498 325. 000 1N 4| 171400 14.770
504410850 25703115 | 425-104-0702 325.000 1. 1 12. 260 1.054
125-304-3519 25 000 11.000 4| 120 3,959
& it 48| 570.900 £9.162
KR R 56 atic Test
fit's YN s Pl ey WA : ¥
R 1A | oo g il "
©) FRER | tmndrel | Path
LOT NO. HEAT NO. = Zal
Duration Hydrostatic : h
2502410728 01148
2504410851 2571
2504410850 25703115
B

o X

e L R OTREI RN, B A F R AR UEREAT S, W R R A TN B R VR . 0472-2660196/2664187, 2. W R AL RA Sy, XU SRy, EREL, $RASAE TR T E A B AR o
otes: 1. The demand side of goods received within ten days according to their standards stipulated in the contract for physical inspection, if non—conformities should be challenged.
Complaints: 0472-2669196/2664187. 2. If the quality of a dispute, the parties first negotiated, the negotiation fails, the manufacturer submitted the seat of the Court to resolve.
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INNER MONGOLIA BAOTOU STEEL UNTON CO. , LTD.
R 5 LRI IR (AT 24 I 5y A 7

Jii & iE H

. QUA CATE

Hihik A Ak RIX
i ZPOSTCODE: 014010
JRAEF55 CERTTFICATE NO. :

25042980090 }

E3gxE=EEA PRODUCTOR: STEEL PIPE BRANCH OF INNER MONGOLTA BAOTOU STEEL UNION CO. , 1455 RECORD No. : CJL/26 GC 01 08
it AL A 5 BGWF XY 2023-03 ; 12Mn “L 3 %5" ; 5 o X
) A : Pk, B
CUSTOMER SPECIFICATION/MATERTAL A \ n O DESTINATION
- s ™ v o= ml o
g A 3= Ti i B iz 3 b
A 7 20250428 ey 4L T 5
PURCHASER DATE OF DELIVERY Sovy’ 7 oM U gg me COMBINED TRANSPORT
£
~HE oz ] & : TR
- 0P12502D053001 & RSP R "
CONTRACT NO. PRODUCT . LEVEL
x5 WE R VA E 5
’ 1604816 - 7 4 o X
TRAINNO. Pipe Type powe ¢ t@fMperature LICENSE NO.
W2 C COMPOSTTTO N W] | 0| e | gm | o
fits | &S R i WOl oBo| R | A &k
c [ sif{un| P | s o | N |Nb|CulMo | CEQA[CrvA B | am e laeed | | |
= £l Y} Y} k)
LOTNO. |HEAT NO. ‘ Rosp [ReO-2) Rm | A by | oA | BH | BT Remark
107 10%] 10%| 10%| 10°] 10?] 10%| 10%] 10%] 10%| 10* 107 | 107 :
N/mm2 %
2502410728 25601148 L 10 2 98 7 4 23 1 0 1 1 0 0 32 2% & K| 308 465 34 0o 05 0 05
P 12| 28 98 11 4 23 i 0 1 0 o 33 2
P
2504410851 25703114 L 11 24| 102 8 4 6 1 0 1 0 0 of 4 29 A K 314 41 32 0 05 0| 05
P «(3[ 26| 100[ 11 1 1 0 1 0 0 o 35 8
P
2504410850 25703115 L 10 26| 101 3 25 1 0 1 0 0 0 33 28 & K| 319 468 30 0 05 0 05
P u| 27| 10 26 1 0 1 0 0 o 33 =8
P
*J05 <09
=] ¥ ,.,/‘ = {Li\: iﬁ v
fits TR £ i H/IE
#h RE
LOTNO. |HEAT NO.| cH i) Remark
2502410728 25601148 0 0
2504410851 25703114 0 0 0.5 0
2504410850 25703115 0 0 0 0.5 0
B *NAO L =4 g R SR FEHAY S #NJO2=T {641 (AT) *NJOB=FERR £k ((CT) OAL= IE 3 4L1- 4L HT
NOTES PR R EHATS *NJO3=484L4) (BH) *NJO7=BR IR 164 (DH) OAN= IEH L~ AR
*NAO 3= i {1 I A HAEL #NJO4=41L,7) (BT) HNJO8=RRIR A (DT)
*NJO1=Bi b (AH) *NJO5={et:#2 £k (CH) *NJ09=E UL R AL (DS)
Fifi: RS R B - 20m ] L 1 IR
e L R T EI R R, BHL A TR R IEE ARHERAT S, W R R A TN B R VRS . 0472-2660196/2664187, 2. W R AR BASy, X5 B ERy, RN EL, $RASAE AT T E A B AR o
otes: 1. The demand side of goods received within ten days according to their standards stipulated in the contract for physical inspection, if non—conformities should be challenged.
Complaints: 0472-2669196/2664187. 2. If the quality of adispute, the parties first negotiated, thenegotiation fails, the manufacturer submitted the seat of the Court to resolve.
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Inspection Report
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Remark

A / [ 7Y | s VR o
EL A= WinE o L8 VAR 4 Ko £ A TV
The report without "special seal for testing” of the inspection company is invalid.
(LU 1]

no signature of preparer, reviewer. approver on the report is invalid

AR VRO, 4 SO HI IS AR I s 2L (0, A& " e

The report is invalid if altered. full copy of the report which is not stamped with a red " special seal
for testing " is invalid.

B ANR] KA A BT

['his report is only responsible for tested sample.

AR £ K 6 B ) AN 153 S AN AR 3

The report shall not be copied without the prior permission of the inspection company.

SR IR 4 B SR 2 PR E L AR, I
SHALAN Z 3

N

If there is objections about the test results, please put forward within fifteen days from receipt of
the report. it out of the date, it will not be accepted
X A1 B AR A Al A DY B R L A T BUB L B AT

If the company/organization or people counterfeit the test report of our company,we will hold them
accountable by legal means.

i) ik EAIESIRT B AR RN I IV AT

Address: Industrial Park, Yanshane Cangzhou, Hebei,China

i 1ifi: 0317-6395559
lel: 95559
| L‘\ 0317-639000Y
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Bl B s R MRS B R I BR 2 2¥-2005-06-023
Ve =Y
B OB M A
Inspection Report
LiETEA 53k REA i
Sample name Elbow Inspection type Client
ZACHAL ZZGL-PIPE CO., LTD.
Client ZZGL-PIPE /AL A4S i 45 BR A )
ks , B R A
Spectifeation Sample condition
i GR.6/L290/X42 SRR
Steel grade Consigned paper No.
) =N ~ 3=} -9
}Uh':v 25703114 [EAiTE 6 s :
Heat No. Sample Qty. 1Piece
RS 2025-06-05 s s——
Delivery date Delivering person Qingyu Meng
i 2025-06-05 e s
Receiving date Yunchao Sun
i{ﬁf}ﬁ " 2025-06-08 2025-06-08
Inspection date
ZY- TURAL H 65X Direct-reading spectrometer
B bz T )7 AR ML
Adoption ic universal testing machine
equipment ZY-032 M T 140 4L Pendulum Impact Testing Machine
7Y-088 it ik B (X Low Temp. Device for Impact Test
*ﬁ,%bwﬂi /T4336-2016 GB/T228.1-2021 GB/T229-2020
Inspection standard

Inspe®¥on rY@ult

AR TUHS 4 TT See report page 4

#E Remark

chinese version will prevail.

FR SRR € SCRSAT S 8T LA o SR ki

In case of discrepancies between English version and Chinese version, the

Hit#E Approved by% #7114 Checked by g E %E %t Prepared by_ P ‘ | b%)

2" #AR%13 A Technical responsible person

O FEAT Chief

B34

.
kg

g

092800
= et

i e R s B ORE L5 B R W AR A 2¥-2005-06-023
1 22534t Chemical Analysis w.t.%
A E G
o Si P S Mo Ni
Lab. No. e M ! !
6-023 0.13 1.05 0.24 0.010 0.005 0.003 0.012
KERT
N i B
1.4 No. Cr Cu A\ b Ti /
6-023 0.27 0.014 0.006 <0.001 0.003 0.0007 /
2 FIAHRES Tensile test
R R . -
o | B i R FohrBmE i
Zliﬁfﬁ‘q . Sample size i X X
Sampling Bl Yield Strength | Tensile Strength Elongation
Lab. No. directi JEHE Thickness Ros(MPa) Rin(MPa) A 5
1rection I a mm
X T Width 03 i
EAC) i R I
6-023 " b 300 an 475
Longitudinal 11X38
3 kS Impact test
5 Wi i
K WFEALE | R Absorbed enjergy KVs L
e Sampling Sample size Temperature
20: Ny direction (mm) S T
1 2 3
Averag
6-023 ol 7.5X10X55 80 70 59 70 -50
Transverse

— B LR

End of report

%4 4T
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